
 

1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2021/22  ANNUAL REPORT 
 

 

 

 

 

 

 

 

 



 

2 

 

PREFACE 

Section 121 (1) of the Local Government: Municipal Financial Management Act 56 of 2003 (MFMA) stipulates 

ǘƘŀǘ ά9ǾŜǊȅ ƳǳƴƛŎƛǇŀƭƛǘȅ ŀƴŘ ŜǾŜǊȅ ƳǳƴƛŎƛǇŀƭ Ŝƴǘƛǘȅ Ƴǳǎǘ ŦƻǊ ŜŀŎƘ ŦƛƴŀƴŎƛŀƭ ȅŜŀǊ ǇǊŜǇŀǊŜ ŀƴ ŀƴƴǳŀƭ ǊŜǇƻǊǘέ ƛƴ 

accordance with its guidelines. 

The purpose of the annual report is to: 

(a) Provide a record of the activities of the eThekwini Council during the 2021/22 financial year; 

 

(b) Provide a report on performance against the budget of the eThekwini Council for the 2021/22 financial year; 

and 

 

(c) Promote accountability to the local community for the decisions made throughout the year by the 
[...]
A17 and A18 Reservoirs.  Over the years the demand for water supply in these areas has increased gradually 

putting strain on the limited supply from the MWTW.  The eThekwini Water and Sanitation Unit therefore 

proposed to augment the supply into the area via gravity feed from the recently upgraded Maphephetheni 

Water Treatment Works.  EWS further proposed Maphephetheni Pump Station to pump water to 

Maphephetheni A17 Elevated Tank that is zoned for high level areas.   

Phases 1 and 2 are complete. SCM in progress for Phase 3 - awaiting the Letter of Award. 

 

3. Inlet to Hammarsdale Trunk main 

The demand at the Hammarsdale High Level Reservoir is projected to increase from 7.7 Mega litre per day (Ml/d) 

to 13.9 (Ml/d) in 2036.  In order to meet this projected demand a dedicated inlet trunk main from the recently 

constructed Western Aqueduct is to be constructed. 

The construction of 1440m of 500mm diameter steel pipeline that will link the DN1600 of Western Aqueduct to 

Hammarsdale High Level Reservoir. 

This contract is for the construction of a 1.5km long x 500dia. welded steel branch pipeline from the Western 

Aqueduct to the existing supply pipeline to Hammarsdale reservoir. 

Project Value: R24 475 000.00 

4. Redcliffe Valleyview Drive Trunk sewer  

The project entailed construction of 860m of 355mm diameter trunk sewer to serve 720 units from the Redcliffe 

housing development and the surroundings. This includes gabion protection works and manhole construction. 

The project duration took 32 weeks which commenced in February 2021 and completed in October 2021. 

Project value- R5 099 448.00 

 



 

90 

 

5. Kingsway 2 Rising Main 

The project entails the construction of approximately 40m of 400mm diameter steel sewer pipelines which will 

tie into the existing Kingsway 2 rising main within the Kingsburgh area located in Ward 97. Construction Duration 

is 3 months commenced in January 2022 with an estimated completed in April 2022. 

Project value: R 591, 013.75 

 

Projects under construction 

1. Shongweni Reservoir 

The Shongweni reservoir supplies the existing Shongweni zone and the Zwelibomvu, Ofudu, Clifton and Salem 

reservoirs downstream. The increase in the Shongweni water demand together with the increase of water 

demand in the downstream areas has resulted in water supply constraints due to insufficient storage onsite. The 

objective of the project is to increase storage capacity at the existing Shongweni Reservoir site in order to meet 

the increased water demand in the supply areas. 

The project entails the construction ƻŦ ŀ с aҚ wŜƛƴŦƻǊŎŜŘ /ƻƴŎǊŜǘŜ wŜǎŜǊǾƻƛǊΣ LƴƭŜǘ ϧ hǳǘƭŜǘ tƛǇŜǿƻǊƪ ŀƴŘ 

Ancillary Works in Ward 07 

Project Value: R30 548 029.04 

Progress on site: 50% 

 

Figure 14: Shongweni Reservoir 

2. Replacement of Water Pipes in Chatsworth Reservoir 4 zone 

The objective of this contract is to assist the Municipality in its objective to replace approximately 2% of existing 

water mains year on year in critical reservoir zones within the eThekwini Municipal area of supply.  The expected 

outcome of this programme is that the budget provided in respect of each financial year will be spent on 

replacing water mains in accordance with the critical reservoir zones identified. 

 



 

91 

 

Chatsworth 4 Reservoir Zone 

¶ Sub Zone 39 ς 8.3 km of water mains and associated fittings 

¶ Sub Zone 46 ς 2.0 km of water mains and associated fittings 

¶ Sub-zone 49a ς 3.4 km of water mains and associated fittings 

 

3. Emona Reservoir 

 

EThekwini Water and Sanitation identified within its bulk reservoir supply network, the need to increase the 

storage at the existing Emona reservoir.  This is in order to accommodate the increase for water demand in the 

area, which is due to growth in the supply zone, including the proposed Sunhills development. 

 

The project entails the construction of 5 Megalitres (Ml) reinforced concrete potable water reservoir, 15 

Kilolitres (Kl) elevated steel tank, submersible pumps, 1.8km of DN250 continuously welded steel rising main 

pipeline and ancillary works.  

 

Project Value: R43 005 576.49 

Progress on site: 60% 

 

Figure 15: Emona reservoir 

4. Kweqetho Reservoir: 

EThekwini Water and Sanitation identified within its bulk reservoir supply network, the need to increase the 

storage at the existing Kweqetho Reservoir in order to accommodate the increase for water demand in the area.  

This project is for the construction of a 6Ml square, reinforced concrete reservoir for storage of potable water 

including bulk earthworks.  Construction of inlet and outlet pipework, overflow and scour works, control valves, 

interconnecting pipe work, metering, telemetry, access roads, chambers and associated ancillary work is 

included. 

Project Value: R 30 784 322.57 

Progress on site: 46% 



 

92 

 

 

Figure 16: Kweqetho Reservoir 

5. Ntuzuma B Sewer Reticulation: 

 

This project is required in order to complete the waterborne sewer reticulation in the Ntuzuma B area.  The 

project entails the construction of approximately 5500m of sewer reticulation of pipe diameter 160mm, 

including 205 manholes and 9 road crossings in Ward 45. 

 

Project value: R16 991 458.51 

 
Figure 17: Ntuzuma B Sewer Reticulation 

 

 

 

 



 

93 

 

6. Ntuzuma C sewer reticulation 

 

This project entails construction of 1.7km of sewer reticulation to service 87 properties, in the Ntuzuma C area 

ς Ward 45. Residents in the area are dependent upon onsite sanitation facilities such as; pit latrines, septic 

tanks and conservancy tanks. The provision of a waterborne sewer system is required to eliminate the pollution 

risk posed by the current onsite sanitation. Construction commenced in November 2021 and is expected to 

reach practical completion in August 2022. 

     
Figure 18 (a) and (b): Ntuzuma C sewer reticulation 

 
Figure 19: Ntuzuma C sewer reticulation 

7. Ntuzuma E sewer reticulation: 

The project covers the provision of 13km of sewer for approximately 500 houses in the Inanda Glebe area which 

replaces the current system of pit latrines.  This will alleviate the potential environmental and public health risk 

imposed by these pit latrines. Project duration is 24 months.  Construction commenced in March 2021 and is 

expected to reach practical completion in March 2023. 

 

8. Inanda B sewer reticulation 

The project entails the construction of approximately 2.7km of 160mm diameter sewer pipelines, tying into 

existing waterborne sewerage network within Inanda B of Ward 107, for the provision of sanitation services to 

approximately 118 households.  A pipe bridge will be constructed across the Piesang River to connect a few 

households into the existing sewer.  Contract duration: 43 weeks. Commencement date in August 2021 and 



 

94 

 

Completion date was extended to August 2022. 

Project value: R 8 900 000 

 

9. Kloof Masenga 

The project entails 3.0 km of 160mm diameter gravity sewer with manhole construction within an urban built-

up area. The contract duration is 14 months with the completion date being July 2022. 

Project value: R5 674 692.00 

 
Figure 20: Kloof Masenga 

 

10. Tongaat WTW: Emergency Remediation Works: Ward 62 

 

The Tongaat Water Treatment Works is currently non-operational after being severely damaged by the flooding 

of the Tongaat River, caused by torrential rainfall from 9th ς 11th April 2022 some of the damage to the works 

are shown in the photo below.  

 

 

Figure 21: Tongaat WTW emergency remediation works ς ward 62 



 

95 

 

As a result of the damage to the Works, the greater Tongaat area does not have a continuous supply of potable 

water from 11 April 2022 to date. To restore functionality to the Works, various emergency civil mechanical, 

electrical; and control and instrumentation repairs, replacements and reinstatements have been identified.  

The identified work was included in Contract WS7552: Tongaat Water Treatment Works: Emergency 

Remediation Work: Ward 62. A Section 36 open tender process was followed, and ICON Construction was 

appointed to undertake the Works. 

The contract commenced on the 13 July 2022 and construction is currently underway. Construction is due to be 

completed by the 26 October 2022. The progress to date on site is shown in the photos below. 

A summary of the contract details is included below. 

 

Contract info Data 

Contractor ICON Construction (Pty) Ltd 

Total contract authority R 39,041,277.28 

Contract start date 13 July 2022 

Commissioning date 15 Nov 2022 

 

    

 
Figure 22(a) to (c): Tongaat WTW emergency remediation works ς ward 62 



 

96 

 

 

11. Mkhizwana WTW: Capacity Upgrade from 1.3Ml/d to 4Ml/d 

 

 

Figure 23: Mkhizwana WTW: Capacity Upgrade from 1.3Ml/d to 4Ml/d 

The existing Mkhizwana WTW shown above is located in the Valley of a Thousand Hills receives raw water from 

the Nagle Aqueduct and has a design capacity of 1,3 Ml/d, based on slow sand filter (SSF) technology. This plant 

is however currently being serviced by a temporary package plant since 2018 due to vandalism of the plant 

during service delivery protests. 

The Works is currently being upgraded under Contract WS7229: Mkhizwana WTW: Capacity Upgrade from 

1.3Ml/d to 4Ml/d 

The work under this contract includes the provision of pre-treatment units (comprising flocculation and 

clarification), new pressure filter units with automated backwash, a hypochlorite dosing unit, a new high lift 

ǇǳƳǇ ǎǘŀǘƛƻƴ ŀƴŘ ŎƻƴǾŜǊǎƛƻƴ ƻŦ ŜȄƛǎǘƛƴƎ {{CΩǎ ƛƴǘƻ ŀ ǎǘƻǊŀƎŜ ǊŜǎŜǊǾƻƛǊΦ 

The project commenced on 22 September 2021, construction is currently underway and is due to be completed 

on 23 September 2023. Construction is proceeding as planned, see below for photos of the progress on site. 

A summary of the contract details is included below. 

Contract info Data 

Contractor/consultants name Klomac Engineering (Pty) Ltd 

Total contract authority R 41,160,517.84 

Contract start date 22 September 2021 

Contract commencement date 1 March 2022 

Contract durations 96 weeks 

Contract end date 23 September 2023 



 

97 

 

 
Figure 24: Mkhizwana WTW: Capacity Upgrade from 1.3Ml/d to 4Ml/d 

 

 
Figure 25: Mkhizwana WTW: Capacity Upgrade from 1.3Ml/d to 4Ml/d 

 

 
Figure 26: Mkhizwana WTW: Capacity Upgrade from 1.3Ml/d to 4Ml/d 

 



 

98 

 

12. Ogunjini WTW upgrade: 

The existing Ogunjini WTW which is located alongside the Mdloti River in the rural area of Iqadi, north of Verulam 

receives raw water from this river and has a current design capacity of 1 Ml/d, based on slow sand filter (SSF) 

technology.  

 

The proposed capacity increase will comprise a new abstraction pumping system, inlet works, pre-treatment 

comprising flocculation and clarification, balancing tank, pressure filter units, storage reservoir, hypochlorite 

dosing unit, clear water high lift pumps and sludge dewatering unit. 

 

Construction work for the upgrade commenced in September 2021 and work on the project is currently 15 % 

complete. 

 

 
 

Figure 27: Ogunjini WTW upgrade 

 

 

 

  



 

99 

 

13. Hammarsdale Wastewater Treatment Works Improvements to Solids and Liquid Treatments Facilities 

(Ward 4) 

 

The existing Hammarsdale WWTW which is located in the Hammarsdale Area in the Inner West and receives 

wastewater predominantly from the surrounding industries, has a design capacity of 27 Ml/d based on the 

extended aeration activated sludge process. 

 

However, the very high chemical and organic load over the years has resulted in this plant being derated to 

approximately 9 Ml/d.  The proposed improvements will comprise a new inlet works with mechanical coarse, 

fine and ultrafine screens, grit removal facility comprising induced vortex Pista grit traps, new 27 Ml/d raw 

sewage pump station (to replace existing), new sludge dewatering facility designed for 4 solid bowl decanter 

centrifuges and new medium and low voltage electrical infrastructure. 

 

A professional service provider was recently appointed to attend to the upgrade of this works. The proposal is 

to construct a new inlet works as well as a new sludge dewatering facility comprising solid bowl centrifuges. 

Included in the scope is the construction of a new inlet works pump station and upgrade of all the existing 

electrical panels. Construction is expected to commence in September 2021 and the estimated cost of the 

project is R170 million (currently on hold due to budget reprioritisation due to flood damages). 

 

 

Figure 28: Hammarsdale WWTW improvements 



 

100 

 

FUTURE FOCUS: 2022/23  

The Unit is undergoing a strategic review to reprioritise efforts to deal with the unprecedented challenges that 

the Municipality is having to deal with.  Provision of new water sources and efficient use of existing resources 

will be a priority.  Further, there will be a greater focus on the maintenance and replacement of assets to ensure 

that the infrastructure continues to deliver the services that it was designed for. The containment of operating 

expenses to provide for increased maintenance will be conducted and Council budgets will be reprioritised to 

ensure that budgets are provided for the identified capital assets. 

CLEANSING AND SOLID WASTE UNIT 

UNIT PROFILE 

Cleansing and Solid Waste of the eThekwini Municipality has to exercise and affect its executive authority on 

solid waste management which is to protect and enhance the health of the communities by providing reasonable 

measures for the prevention of pollution and ecological degradation by ensuring compliance and enforcement 

through an environmentally acceptable, cost-effective and sustainable Waste Management Service. 

The Cleansing and Solid Waste (CSW) of the eThekwini Municipality is the leading provider of a comprehensive 

waste management services. /{²Ωǎ ƴŜǘǿƻǊƪ ƻŦ ōǳǎƛƴŜǎǎ ŀƴŘ ƻǇŜǊŀǘƛƻƴǎ ƛƴŎƭǳŘŜǎ он ƻǇŜǊŀǘƛƻƴŀƭ ŎŜƴǘǊŜǎΣ seven 

Transfer Stations, three landfill sites, twenty-two Recycling plants, three Landfill Gas Projects and two Leachate 

Plants.  These assets enable CSW to provide a full range of services to 3.4 million residential, industrial and 

commercial customers. 

In preparing this report, CSW has endeavoured ǘƻ ǇǊŜǎŜƴǘ ŀ ƘƻƭƛǎǘƛŎ ŀƴŘ ƛƴǘŜƎǊŀǘŜŘ ǊŜǇǊŜǎŜƴǘŀǘƛƻƴ ƻŦ ǘƘŜ ¦ƴƛǘΩǎ 

performance in terms of both its profitability and its long-term sustainability. This report reflects highlights and 

achievements, as well as its performance with regard to financial, human and environmental issues.  

In the year under review a number of initiatives continued to improve a clean and a healthy environment for all 

ŎƻƳƳǳƴƛǘƛŜǎ ǿƛǘƘƛƴ Ŝ¢ƘŜƪǿƛƴƛ aǳƴƛŎƛǇŀƭ !ǊŜŀǎΦ ¢ƘŜ ¦ƴƛǘΩǎ ŀǇǇǊƻŀŎƘ ŜƴǎǳǊŜŘ ǘƘŀǘ ƻǾŜǊ м Ƴƛƭƭƛƻƴ Ƙƻǳseholds 

received a once-a-week refuse collection services, with a 5% backlog reported. 

Unavailability of landfill airspace still poses a huge challenge and as a mitigation the Unit has secured the 

Shongweni Landfill Site to service communities in the Outer West Regions. The construction will, however, take 

between 2-3 years to complete. As an interim measure, waste from the western catchment is transported to 

Buffelsdraai landfill site via transfer stations.  

To extend the lifespan of the landfill sites, the Unit has embarked on aggressive recycling initiatives. The unitΩs 

recycling programs have yielded good results, 16.47% was achieved against a target of 8% per annum and over 

42 500 tons of waste was recycled. In respect of the percentage of municipal landfills in compliance with the 

Environmental Conservation Act, 80.93% was achieved against a target of 80%. 

Despite the challenging economic climate, including the looting and floods, the Unit managed to exceed the 

revenue budget by R826 260 000.00. This was achieved although the Unit experienced endless challenges with 

fleet breakdowns due to ageing fleet, unavailability of resources like wheelie bins due to delays in SCM 